PARTS CATALOG NO. 1128

MODEL F 80, F

E 84 SNOWC-A

FOR MOD
220, 222 > 444 155 AND
195 C CT TRACTORS

PRICE 75 CENTS

J. I. CASE COMPANY

Racine, Wisconsin, U.S.A.




PARTS CATALOG NO. 1128

MODEL F 80, F 84 E 80 AND
E 84 SNOWCASTERS

SNOWCASTER
SERIAL NUMBER

-------

MODEL DESIGNATIOF{?»@ TRACTOR APPLICATION

@\@V 220 | 222 | 442 | 444 | 155 | 195
F g0, 38" SNOW‘ER X X | (1) | (1)

F8a, 48" SNOWCASTER (1) (1) | X X
E80, 38" SNOWCASTER X (1)

E84, 48" SNOWCASTER X
(1) WILL CONVERT, BUT NOT RECOMMENDED

When using this catalog, notice the reference to serial

Serial Numbers numbers of various components noted here and listed in

the "description' copy. By referring to correct serial num-
bers, proper parts identification will be assured.




GENERAL INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

Illustrations

All parts are illustrated in "Exploded
Views'" which show the individual parts in
their normal relationship to eachother. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number" column and are fol-
lowed by the part number, description and

quantity required.

indented D

Indented parts in the descriptive list area
The quantity shown in the ""Number Regq

chine except where parts are indente
number required for the preceding as

QO

Orders

Orders should plainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page n r as those they replace
and the "issue" r and date will be

advanced.
It is im that revised Parts Book
pages d into their respective

Parts ks, soon as received. Failure
lead to confusion and defeat the

iption

the preceding assembly or sub-assembly.
lumn is the number of parts used on a ma-
list. In this case the quantity shown is the

or sub-assembly.

REF. PART NO. DESCRIPTION REQ'D
A 55159 C ASSY -rear steering ......ccccc000 e e ae
28 A 56208 T ASSY -rearcylinder . . . .. .............. 1
29 A 55956 @ PLUG - adjusting, socketassy .......... PR ST |
30 A 55957 SEAT -socketball. .........ccc00.. e e
31 A 56210 @ SPRING -=80cket . . ... ... ... ¢t iteueeenneenon 1
32 A 56209 SEAT - socket spring .. ........ P L} e, |
33 G 45175 CLAMP ASSY -80cket 288y . ... ..ccccoeeeeecoenen 1
16- 836 BOLT -1/2"x2-1/4"N.F.heX. . . o c e e 0o 00 v® Sarsfores B
34 132- 104 PIN - cotter, 3/16" X 3" . ... ..0oveeeeunnn e e 1
35 A 55889 STUD - ball,socket & cylinder ........ccceceeeesese 2
36 13- 410 BOLT - 1/4" x5/8" N.C.,hex. . .. ... .o iennn 4
37 92- 4 LOCKWASHER - 1/4"SAE .. ...cce0es. & 6 er b @S 4

Terms "Right Hand” and "Left Hand”

The terms "Right Hand" and "' Left Hand" whenever used in this catalog refer to the machine
as viewed when standing behind the machine and facing the direction of travel.



ALPHABETICAL INDEX

Auger ASSEmbLy « ccoceecccecscccocsancacas 5
Lift Assembly (F80 & F84). ® & & 0 & o 0 0 s s e 7
Drive Assembly (F80 & F84) « ¢ ¢« c e et e v e e

LiftAssembly(EBO&E84)---o---------@9--11

Drive Assembly (E80 & E84) . ..... 13

.N.o .....
DriveSha,ftAssembly.................15

Gearbox Assembly « « « ¢ ¢ -« .@.............15






MODEL F 80, F 84, E 80 AND E 84 SNOWCASTERS 5

AUGER ASSEMBLY

_F80 AND F84 CASTERS FOR 220, 222,442 AND 444 TRACTORS
__£80 AND E84 CASTERS FOR 155 AND 195 COMPACT TRACTORS

REF. PART NO. DESCRIPTION REQ'D
1 C 1439 HOUSING - auger 38" F80 and E80 for 220,
222 and 155 tractorses « ¢ ¢ ¢ ¢ o o o oo I I I BRI A |
2 C 14362 HOUSING - auger 48" F84 and E84 for 442,
444 and 195 tractors e« « ¢ « S S S R |
3 C 14393 AUGER - 38" F80 and E80 for 220, 222 and 155 tractorse « « « .. .1
4 C 14382 AUGER - 48'" F84 and E84 for 442, 444 and 195 tractors.«..... 1
5 C 14421 BEARING - Qugere s « e e o s o o o s oiiniie s @aie e 0] @ 06 88 a8 8 e 8y 2
6 C 14572 SHAFT - auger mounting 38" F80 and E80 for
220, 222 and 155 tractors « « c e e e e ce e T |
7 C 14573 SHAFT - auger mounting 48" F84 and E84 for
442, 444 amd 195 tractors e .cccc e ceccccocs o 1
8 113- 206 BOLT - 3/8" x3/4'"NCHexZP :ceeceeeens & Bielel onske, sfeile il
9 192- 21 LOCKWASHER - 3/8" ZP ¢« e ce e o N sieTe (o) 6 0 o) 6 8 slu 516 & wne oD
10 129- 103 NUT - 3/8"NC HeX ZP: «c e e oo cesocacoses o 5 j8e o o ..isre ole = D
11 C 14387 SKID - auger housing L.H.« « ¢ ¢ « ¢ =« R g &, nis: - . (61 5] SWeL6 1
12 C 14388 SKID - auger housing R.H.« ¢« ¢ e e e 0 g 000 v D IR 1
13 1i1- 302 BOLT - 3/8" x 3/4" Rd. Hd. Sq.Ne (RN
14 C 14416 CHUTE 3o o 2 519,08 002 srs 0 s 's lole P
15 183- 666 SCREW - chute holddown- « - .
16 129- 101 NUT - 1/4" NC Hex ZP. - -« -
17 192- 19 LOCKWASHER - 1/4" Z .o
18 C 14597 DEFLECTOR < ¢+« =« \;
19 111- 340 BOLT - 3/8" x 3/4" N .
20 195- 525 WASHER - 3/8'" plai
g 21 C 14569 LEVER - deflecto g ..
22 C 14406 SPROCKET - diSChayges « « « e o e e cooecsoc e
23 C 14582 BRACKET - ¢ J support
24 113- 2 BOLT - 1/4 NC Hex ZP
25 113- 3 BOLT & X4 ‘> " NC Hex ZP .
26 195- 525 WA (3/32" X 13/16" OD ZP « ¢ e o v e e o e o eeeeeeesh
27  132- 320 PIN > 3/329 2 3/4" e ne o Ghsn s Bt s 3% & & £ 8 Bn s 5
28 C 14583 LOCK = = oo o @ 0 0o (s is a0 e s o ® @ N Ty DT, s o
29 C 14410 INP)- link  « o « o« « - ks e R o siaie e s 1
30 C 14584 / -discharge ¢ cceccecccccocccacscccsas odsiisete oie 1
31 C 14574 BRACKET - crank, 1ong « « c e oo o eeoeee o 66w sleid = o wie s onel e il
32 C 14412% BRACKET - crank, ShOTt « «eoeovene. 5 ows « » %% 1 ol gl
33 111- BOLT - 3/8" x1" NC Rd. Hd. Sq. NecK « ¢ ¢ e e o0 e e coase e e
" 34 C FLANGETTE - for C14419 bearing « « « « « « « « ceeetsscssseas
36 C BEARING - includes collar and setscrew « « « « « ¢ « « PSR v, R |
36 111- 202 BOLT - 5/16" x 3/4" NC Rd. Hd. Sq. NeCK ¢ « e e s e e s s sseeess
37 192- 20 LOCKWASHER - 5/16" ZPe ¢ « e ¢« c e e 0 e sioe ¢ endl e ol s east et e 3
38 129- 102 NUT - 5/16" NCHexX ZP ¢ e e c e 0 e o0 e 5. Guis’ & il wre elralle SUsireliel ol's 3
39 C 14793 BRACKET - chain takeup « « « « « ol 5itoie 8w ok o] foms ® .o ileiel s .1
40 195- 104 WASHER - 3/8'" plain ZP. « « « « « 5.t .16 gl aipede B e o ielel s sie w 2
41 131- 178 NUT -10ck 3/8" NC HEX ¢« ¢ e e s s e e ocscosconss . Uik wisieles 2
42 178- 819 SETSCREW - #10 X 3/16" NF« e ¢« e ¢ e ¢ o v o e s @ s oe 8 e ene e e e 1
321- 264 DECAT = TCASE! cue o5 & olors s # 50 8 ahe o5 oo s &% o |
C 12296 DECAL.~{"Caution’ "o o sre svens i snsraw o . s w8 G

Printed in U.S.A. January 1969






MODEL F 80, F 84, E 80 AND E 84 SNOWCASTERS 7
LIFT ASSEMBLY

MODEL F 80 38" SNOWCASTER FOR 220 AND 222 TRACTORS

MODEL F 84 48" SNOWCASTER FOR 442 AND 444 TRACTORS
REF. PART NO. DESCRIPTION REQ'D
1 (@ 14646 BRACKET - mountmg RH, ¢c¢eccceoe c e e oo e se s e eesseessl]
2 C 14647 BRACKET - mounting L.H, ¢« ¢ e ¢ e e e ceeecececoccecccones |
3 111- 362 BOLT - 3/8" x 1" NC Rd. Hd. Sq. Neck ZP+ s e c o oo e ceeceed
4 192- 21 LOCKWASHER - 3/8" ZP ¢ e ccvcese G 6 e ot sl 2o fon fen o olstotieoTs-sloge 4
5 129- 103 NUT -3/8" NC Hex ZP: s s » s v s 6 # ¥ foae) offeufoNa uwe) oL s aisinien s ol
6 C 14351 NUT =belt tension s s e s e s s s s s 6@ s 8000 s else e oov s eon 1
T C 14353 LOCK -belttension s s s e s o e e c e s 0 o 0 & 6 6s @8 s e 5. 8w |
8 (& 14596 SCREW - belt tension 2o § PR A I FC I I A R 1
9 C 14632 BRACKET - spring anchor «..ccececececeeees e s s e e sw 1
10 113- 602 BOLT - 5/8"X1"NCHeXx ZPs ¢ e e e e e o covvens e arsie shche & s 2
11 192- 25 LOCKWASHER - 5/8" ZP ¢ ¢ ¢ ¢ = « o o iahearl) alle 0.8l 9'e & o s ole $us e 1D
12 129- 107 NUT - 5/8'" NC Hex ZP++ «+ « « .. hts o o & © x nl Sl onD
13 C 14482 SPRING = Lift « e o oo oo eon SOy . o) (L8 O, L . e 2
14 C 12692 PIN - clevis 5/8" ....... o 00 & e 08668 E e e B e & e e e e e s o 2
15 (@ 10898 PIN - sa_fety ........ e eescocscses s e s 6.8 & 5686 & 5
16 G 14635 PIN - mounting « « « ¢ ¢« o« o ke o sl PR Sllape] @ 4 B8 b 8 & & & els s=ere 1
17 C 14363 SPACER - mounting bracket ... .. ANEEEE cee e eeeel
18 113- 424 BOLT = 1/2" 21" NC HeX ZP ¢+ s e s s s 00000 B
19 192- 23 LOCKWASHER - 1/2" ZP e . .. o, ia lo! 18} (8 @ cesesossecsne 6
20 C 14413 "J'"BOLT - lift rod « ¢ ¢ ¢ ¢ « « (- o javia] (8 07 ® sessssscn s o2
21 129- 105 NUT - 1/2" NC Hex ZP. BN e o 0 A 5w e wwaee el
22 C 14414 HIETROD /= s s 0 ¢ s o x S o v 2
23 C 14415 5 a1 1 i eiedn 1 o B e s S % s & e atae 82
24 113- 417  BOLT-1/2"x1-1/4/NCHEX ZP. ¢ c c e c e c e cececccccas .. 4
25 195~ 530 = WASHER - 1/2" plaifi~"2)) ¢ s s s o ssa 0 0o sessossossssss .ol

Printed in U.S.A.

LEVER - lift rod . . .
BOLT - 1/2" x 1-1/4 XK ZPe e eeennnnn e
WASHER - 1/2” pl& oJ)yd o o o o o ® ® o o 0 o 0 s 0 0 0 ® o o

January 1969






MODEL F 80, F 84, E 80 AND E 84 SNOWCASTERS 9
DRIVE ASSEMBLY

MODEL F 80 38" SNOWCASTER FOR 220 AND 222 TRACTORS
MODEL F 84 48" SNOWCASTER FOR 442 AND 444 TRACTORS

REF. PART NO. DESCRIPTION REQ'D
1 C 14348 PLATE - bearing mounting ® e e e s e e e e s e e e e s oo 2
2 C 14504 FLANGETTE ¢+ ¢+« I T T T P I I N
3 C 14505 BEARING-pulley"" ...... I N T T ST s oo e D
4 C 14113 PULLEY *ccccccecceccns L I I R AR AT A S |
5 C 14116 BELT - PTOdrive ® c* ¢ e s ce e ececoeccccscscssse s e oo ]
6 111- 362 BOLT - 3/8" x 1'" NC Rd. Hd. Sq. Neck ZP e+ s cccccece. e 4
7 111- 340 BOLT - 3/8" x 3/4" NC Rd. Hd. Sq. Neck ZP+++ s ccecceces 2
8 192- 21 LOCKWASHER-3/8"ZP°"'°"' ...... ceeccsccs s e 8
9 129- 103 NUT—3/8"NCHGX ..... e e s e e e D N A eeeeesee 9
10 113- 111 BOLT - 5/16" x2-1/2"NCHeX ZP * s+ eccceccsccnssocal
11 131- 176 NUT-lock5/16"NCHexZP-----'----~------------~1
12 C 14124 SHAFT - drive (Repairs page 15) « « «« « - R I DRI |
13 C 14424 GEARBOX ASSEMBLY - F80, 38" Snowcaster (Repa1rs page 15) - 1
14 C 14423 GEARBOX ASSEMBLY - F84 48" Snowcaster (Repairs page 15) « 1
15 113- 208 BOLT - 3/8" x 1-1/4" NC B T in st e D 2
16 113- 14 BOLT-1/4"x2"NCHexZP----- Cesessscessnseiee S |
17 131- 1102 NUT - lock 1/4" NC Hex ZP + + == » ceccssen I |
18 C 14579 SPROCKET -~ drive * * * o oo e o s \he \De ¢ o e 0 eosoeeseos eeee 1
19 83- 44 SETSCREW-1/4"X1/4"NC ...... s e ceesccsecs 2
20 126- 19 KEY - #11 Woodruff =+« (¢« s eecceecscsscssssccs ]
21 CHAIN - auger drive 64 he 0 roller chain Use: ®°*°*° " 2 |
ONRRKS #40
% ks each
2 link

B 12470 - Dlss 40 roller chain * * - * * F ke e b B i e R

B 12473 ‘) h #40 roller chain *****+scccececes 2

B 12501 peting #40 roller chain =« «« * - maiigrars sw v v v s wi]

B 12503 140 roller chain * ***c** s e s e o e oo cecsn -1
22 B 12502 fset #40 roller chain **°*c°cc-- sifs. & yeRetoiealeNalt]
23 C 14606 © 8 6 0 00 00 0000000000600 000000ese 1

©
&
@2@%

Printed in U.S.A. January 1969



10

h N ——




MODEL F 80, F 84, E 80 AND E 84 SNOWCASTERS 1

LIFT ASSEMBLY
MODEL E 80 38" SNOWCASTER FOR 155 COMPACT TRACTOR
MODEL E 84 48" SNOWCASTER FOR 195 COMPACT TRACTOR

REF. PART NO. DESCRIPTION REQ'D
1 C 14767 BRACKET - snowcaster mounting « « « « ¢ « s o o s N |
2 111- 362 BOLT - 8/8" 21" NC Bd, Hd. 8, NeeK =« s« is s o s s s st sosayd
3 C 14632 BRACKET - spring anchor « .. ... ol s 'eiis o w10 ' o o b eiaie v ws slend
4 113- 602 BOLT - 5/8" X 1"NCHeX ZP v v cvvocssseses 3 G o o G O 2
5 192- 25 LOCKWASHER - 5/8" ZP v o vt v v v v ol bk M = o b oG o
6 129- 107 NUT -5/8"NCHEXZP v veeeennnenn Seke oHele, oiie wl o el mia dhel 2
i C 14482 SPRING - Lift « « o e v o cvceeovocncccecsse She Shelche el le sl ieliaiiel 2
8 C 12692 PIN - Clevis 5/8" v v v vt et vooeceennens e Tan el srena Toral S Lo el
9 C 10898 PIN-safety........... ot o1 e BeRels i wdols & feelien s o e e e, 1O
10 C 14635 PIN-mounting . .....o0veeeuueenn i e 31 Jhke 0Ll PR |
11 C 14363 SPACER - mounting bracket . .. .. ... . v ... PP S e |
12 113- 424 BOLT-1/2"x1"NCHexZP ............ 5 el ca st N 2
13 192- 23 LOCKWASHER - 1/2"ZP............ e v i s D SRR 6
14 C 14413 "J" BOLT - liftrod....... B * . S & 60 @ e e e e o
15 129- 105 NUT-1/2"NCHeXZP .. ..'v'eeeenuennnns S e 2 D O
16 C 14414 LIFTROD ..o veeeeenens o s SR e ve s ¢ & ot 6 Baehietelsl ale 2
17 C 14415 LEVER - 1liftrod. . .......... A R RS A o o e 2
18 113- 417 BOLT - 1/2" x1-1/4" NC Hex ZP DN 2w & 8 b s e @ el ceo 4
19 195- 530 WASHER - 1/2'" plain. . ... ‘s . s sseds S 518 e 6 el G
20, 192-  -21 LOCKWASHER—3/8"ZP...@....................4
21 129- 103 NUT - 3/8'" NC Hexzp\.. CF e E S e s o 5o T e Lol R Y
<o

e

Printed in U.S.A. January 1969



12

N - —— c— — ———



MODEL F 80, F 84, E 80 AND E 84 SNOWCASTERS 13
DRIVE ASSEMBLY

MODEL E 80 38" SNOWCASTER FOR 155 COMPACT TRACTOR

MODEL E 84 48" SNOWCASTER FOR 195 COMPACT TRACTOR

REF. PART NO. DESCRIPTION REQ'D
N1 C 14764 BRACKET - rear bearing support « «cceccceoce.. R |
9 C 10967 BOLT - 3/8" x3" NC Hex +++sose- ceeccscscccsececes ]
3 113- 207 BOLT - 3/8" X1"NCHex ZP c 2o e e o0 0 0 e o 00 0 o e o 1
: 4 192- 21 LOCKWASHER - 3/8" ZPe s s sco e Sisise e s ees e vasesa O
5 129- 103 NUT-3/8"NCHex ..... soessmsiseeececesssncssssse §
5 6 c 14768 SPACER_ldlerpulley. ......... s e e e s es e ssss s 2
7 111- 366 BOLT - 3/8" x 1-1/4" NC Rd. Hd. Sq. Neck+ »+sceoeececsess ]
~ 8 C 14766 ARM -idler pulley «+ccecccececcecccsssscscscansnss]
9 C 14770 PULLEY -idler c s o ccecceceese D |
10 C 14765 ANCHOR_ldlersprmg e eeceece s cos e s cec s s s ecees
11 111- 334 BOLT - 3/8" x 2" NC Rd. Hd. Sq. Neck* «+ s e ceeeeecccecas ]
12 195- 524 WASHER-S/B”plainZP ..... D I I I I R A |
13 131- 178 NUT -10ck 3/8" NCHexX ++cscocececcccccsscocasss ois 2
14 C 14504 FLANGETTE o ¢ o cc oo o3 el 100) 1011018 s s sewesnsn o oa olte 5 3hs SR |
15 C 14505 BEARING - pulley » « <+« + « « slrei 8,10 @ 0 BLie B1ie & % & & 's 6 & oo elels « 2
16 C 14113 PULLEY 50 » o s » » » sors relaleiw o e % &hs o 5 oo 5. o sens R il
17 (@ 14771 BELT -driveese ceccecceeceee cececcsssocsece oo 1
18 111- 362 BOLT - 3/8" x1" NC Rd. Hd. SGcNEERY ¢ ¢ e e e o s e seeesesss 1
19 111- 340 BOLT - 3/8" x 3/4" NC Rd. H ckl
20 C 14124 SHAFT - drive (Repairs age@ I I I IR |
21 C 14424 GEARBOX ASSEMBLY airs page 15): s e e e e e e e oo 1
22 C 14423 GEARBOX ASSEMBLY - (Repairs page 15)s e e s e s e s eeeas 1
23 113- 208 BOLT - 3/8" x 1-1/4" K7D 0 s 8s 0w s 0w s senee oiaesletol 2
24  113- 14 BOLT - 1/4" x 2" NCHRX/ZP ¢ ¢ e ¢ ¢ o » R SRR i N |
- 25 131- 1102 NUT - lock 1/4" ZP a0 siin » o s @« sfelbms, onas o lokuls Eyatetell!
26 \ C 14579 BNe: o/ 0 0/ T 1 . 5,6 lsleriatie ok ds e 1
27 83- 44 <) 1/4" NC CUD POINt« « + = o o e e o e v nanneas 2
28 126- 19 olisjiel'e 0. e w8 " 676 ‘e 0te & eie 8 b8 b8 8 .0 I |
29 ve 64 pitches #40 roller chain Use: ¢ ¢ e eo.. 1
Ry 2470 chain 50 links #40
2B12473 chain 6 links each
B12501 connecting link
- B12503 roller link
B 12470 HAIN 50 links #40 roller chain « e « e e e e e e e v e v e v S |
B 12473 CHAIN - 6 links each #40 roller chain « «cccececcececceees 2
B 125 LINK-connectmg #40 roller chain «+ s« e+« I |
B 12 - roller #40 roller chain s cce e e we e e . « 1
30 B LINK offset #40 roller chain « e+« - R L ICICIC IR I |
31 C KEY -flat 3/16" X 1" e ceeeeecececcccccscccnnsccnas ]
A
N

Printed in U.S.A. January 1969



14




MODEL F 80, F 84, E 80 AND E 84 SNOWCASTERS 1S

C 14124 DRIVE SHAFT ASSEMBLY
F80 AND F84 CASTERS FOR 220, 222,442 AND 444 TRACTORS

REF. PART NO.

1 C 14988
2 C 12319
3 219- 40
4 C 14987
5 C 14986

C 14423

C 14424
1 C 11850
2 C 11851
3 C 11852
4 C 14605
5 C 14355
6 C 14354
7 C 11855
8 C 11856
9 B 12410
10 B 12411
11 C 12079
12 T 25683
13 221- 841
14 131- 34
15 126- 16
16 C 14604
17 T 32754
18 15- 412
19 C 12077
20 221- 51

21 A 50096

Printed in U,S.A.,

\; E80 AND E84 CASTERS FOR 155 AND 195 COMPACT TRACTORS

DESCRIPTION REQ'D
YOKE - male ¢ ¢« o« e s e e e e e e oo ©ceescecesececesesl
KIT - journal assembly. e « « c e o o o s o “ i s ecesaseeeaneed
FITTING - JUDE « ¢ o o s o s 0 ¢ s s 000 0ocooess R R q G0
YOKE - center assembly. « « «c o ... 2w (8170 felle N S |
YOKE: -~ fEMAle '« o o o o o o' s's o0 oiia ot jo1 101 181 j01se L |

GEAR BOX ASSEMBLY

GEARBOX - complete for Models F84 and E84 48"....... eileiel
GEARBOX - complete for Models F80 and E80 38" .....0v....1
HOUSING = /Zea¥b0OX . ¢ sioi o w)s. o wiinile o e 16 oy & 5 5.9 50 ehelelelenl
HOUSING - input bearing « .. ..eeeeeeees 5 & §aue eleleisietal
HOUSING -output bearing scccccceceoeccscccsccccnsces 1
SHAFT -.Input « e o o oo o coisvosecacssons 5 5.5 .epoLetel Wie e 1
SHAFT - output for Models F80 apd E80 38" .. .ceceeeen. 1
SHAFT - output for Models F84 4 48" % ¢ o5 0 550 sieeie
GEAR - input pinion « ¢« ¢ ¢ o Qe N> e s e e e e e e oo R |
.1

GEAR - output « « « « « « .. ........
CUP - bearing « « « « « .@ ........ ceceesce e

4
CONE - bearing - . . 4
OILSEAL ¢ c¢c... xxo .................. ois v ieial &
RING - retaining . @ : - 1
PLUG - housing /m™\oe/d ¢ ¢ ¢ o « elislsie s s sy oraiid e » wiieifel s lelialsite 1
% . 2

1

1

2

8

2

1

1

NUT - gear ref@iaing « « « « « « « B o we el etie e .
KEY - 3/16) Woodruff «..ocoee. gmal 5 o A SRR s
KEY-S/@ W 1At ele e ole o v = n snsnte s s e I &l ioleTeiin
GASKE.... ........ e e s s e e o u e (w08 e oo
BQL ;(\\m D) 3/4" NC HEX o ¢ s sa v 0o v s swinsalsnesmns

-baring..... ......... cee e ccecs s
SUSHIN ~yeducer 1/4" NPT 10 1 /8™ s vo snio o nw o sinnins

January 1969



16

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.

A 50096 15 21 C 14424 9 13 113- 5 24
B 12410 15 9 C 14424 13 21 113- 5 25
B 12411 15 10 C 14424 15 113- 13 24
B 12470 9 C 14482 7 13 113= 9 16
B 12470 13 C 14482 11 7 113- 9 10
B 12473 9 C 14504 9 2 113- 5 8
B 12473 13 C 14504 13 14 113- 13 3
B 12501 9 C 14505 9 3 113- 9 15
B 12501 13 C 14505 13 15 113- 13 23
B 12502 9 22 C 14569 5 21 113- 7 24
B 12502 13 30 C 14572 5 6 113-= 11 18
B 12503 9 C 14573 5 7 113- 7 18
B 12503 13 C 14574 5 31 113- 11 12
C 10898 7 15 C 14579 9 18 113- 7 10
C 10898 11 9 C 14579 13 26 113- 11 4
C 10967 13 2 C 14582 5 23 126- 15 15
C 11850 15 1 C 14583 5 28 126- 9 20
C 11851 15 2 C 14584 5 30 126- 13 28
C 11852 15 3 C 1459 7 8 129- 5 16
C 11855 15 7 C 14597 5 18 129- 5 38
C 11856 15 8 C 14604 15 16 129- 5 10
Cc 12077 15 19 C 14605 15 4 129- 5
C 12079 15 11 C 14606 9 23 129- 9 9
C 12296 5 C 14606 13 31 129- 11 21
Cc 12319 15 2 C 14632 7 9 129- 13 5
C 12692 7 14 C 3 9- 7 21
C 12692 11 8 C 16 11 15
C 14113 9 4 C 10 2 107 7 12
C 14113 13 16 C <( Z 107 11 6
C 14116 9 5 C 1- 34 15 14
C 14124 9 12 c 131- 176 9 11
C 14124 13 20 C 131- 178 5 41
C 14348 9 1 C , @ 131- 178 13 13
C 14351 7 6 C 1 131- 1102 9 17
C 14353 7 7 C 6 131- 1102 13 25
C 14354 15 6 (6 9 132- 320 5 27
C 14355 15 5 G 17 178- 819 5 42
C 14362 5 2 ( 39 183- 666 5 15
C 14363 7 17 ¢ 98 5 192- 19 5 17
C 14363 11 11 C 498 4 192- 20 5 37
C 14382 5 4 (& 1 192- 21 5 9
C 14387 5 11 56 12 192- 21 7 4
C 14388 5 12 @ 17 192- 21 9 8
C 14393 5 3 ( 192- 21 11 20
C 14396 5 ARDWARE CODE NUMBERS 192- 21 13 4
C 14406 9 C>’ 192- 23 7 19
C 14410 5 15- 412 15 18 192- 23 11 13
C 14412 5 83- 44 9 19 192- 25 7 11
C 14413 7 2 83- 44 13 217 192- 25 11 5
C 14413 11 14 111- 202 5 36 195- 104 5 40
C 14414 7 22 111- 302 5 13 195- 524 13 12
C 14414 11 16 111- 334 13 11 195- 525 5 20
C 14415 7 23 111- 340 5 19 195- 525 5 26
C 14415 11 117 111- 340 9 7 195- 530 7 25
C 14416 5 14 111- 340 13 19 195- 530 11 19
C 14419 5 35 111- 362 5 33 219- 40 15 3
C 14420 5 34 111- 362 7 3 221- 51 15 20
C 14421 5 5 111- 362 9 6 221- 841 15 13
C 14423 9 14 111- 362 11 2 321- 264 5

C 14423 13 22 111- 362 13 18

C 14423 15 111- 366 13 7



Leitch 2500 1-69

,,,,,,,



